
Indian Journal of Microbiology Research 2023;10(3):134–139

 

 

Content available at: https://www.ipinnovative.com/open-access-journals

Indian Journal of Microbiology Research

Journal homepage: https://www.ijmronline.org/  

 

Review Article

STP design calculation for 100 KLD SBR (Sequential batch reactor)

Gayathri Parivallal1, Ranadive Ananth Govindaraju
 

 

1,*, Sumitha Devarajan2

1Green Enviro Polestar, Ariyankuppam, Puducherry, India
2St Joseph College of Arts and Science (Autonomous), Cuddalore, Tamil Nadu, India

 

 

A R T I C L E I N F O

Article history:
Received 21-07-2023
Accepted 23-08-2023
Available online 10-10-2023

Keywords:
Sewage treatment plant
SBR handbook
STP designing
STP equipment sizing

A B S T R A C T

Sewage treatment aims to remove the contaminants from different municipal sources in order to
prevent pollution of aquatic bodies. There are numerous sewage treatment systems available in the
market, including ASP (Activated Sludge Process), MBBR (Moving Bed Bioreactor), MBR (Membrane
Bioreactor), etc. One of them, the SBR (Sequential Batch Reactor), is a remarkable technology that may
be used in large-scale treatment plants due to its simple maintenance. Sequential batch reactors (SBR) are
reactors or basins in which the biological treatment of waste water is carried out in a series of four steps,
namely filling, aeration, settling (clarification) and decanting. One of the newest solutions for treating
municipal sewage is the sequential batch reactor (SBR). In this research designing study, a thorough
design computation for a sewage treatment system with a 100 KLD capacity was elucidated. In this study,
two important aspects of design calculation such as units available in the SBR scheme and Equipment’s
available in the SBR scheme. Thus, the simple calculation makes it easier for any design engineers to
construct their sewage treatment plant or system.

This is an Open Access (OA) journal, and articles are distributed under the terms of the Creative Commons
Attribution-NonCommercial-ShareAlike 4.0 License, which allows others to remix, tweak, and build upon
the work non-commercially, as long as appropriate credit is given and the new creations are licensed under
the identical terms.

For reprints contact: reprint@ipinnovative.com

1. Introduction

Sewage treatment systems aid in the removal of impurities
or pollutants coming from various sources. Physical,
chemical, and biological processes are three crucial
techniques or approaches used to remove or degrade
pollutants. The primary, secondary, and tertiary treatment
units are the three stages in the sewage treatment process.1–3

In response to diverse circumstances brought on by waste
water discharge into water bodies that raised concerns
for public health,4 methods of waste water treatment
were developed. Waste water treatment uses a variety
of physical and chemical qualities, such as turbidity,
total dissolved solids, biochemical oxygen demand (BOD),
chemical oxygen demand (COD), dissolved oxygen,
nitrates, and total phosphates. Utilising percentages of

* Corresponding author.
E-mail address: anandpatriot@gmail.com (R. A. Govindaraju).

specific indicators, the effectiveness of the sewage treatment
plant is assessed.5 The parameters BOD, COD, and TSS are
frequently utilised. The primary goals of traditional waste
water treatment planning processes are to minimise capital
and operating expenditures.6

2. Discussion

STP Design Basis

1. Design Capacity: 100 KLD
2. Operating Hours: 20 Hrs
3. Sewage Source: Residential Apartments
4. Design Technology: SBR (Sequential Batch Reactor)
5. Designed by: M/s. Green Enviro Polestar, Pondicherry

https://doi.org/10.18231/j.ijmr.2023.024
2394-546X/© 2023 Author(s), Published by Innovative Publication. 134

https://doi.org/10.18231/j.ijmr.2023.024
https://www.iesrf.org/
https://www.ipinnovative.com/open-access-journals
https://www.ijmronline.org/
https://www.ipinnovative.com/
https://orcid.org/0000-0002-4268-4776
https://crossmark.crossref.org/dialog/?doi=10.18231/j.ijmr.2023.024&domain=pdf
https://creativecommons.org/licenses/by-nc-sa/4.0/
https://creativecommons.org/licenses/by-nc-sa/4.0/
mailto:reprint@ipinnovative.com
mailto:anandpatriot@gmail.com
https://doi.org/10.18231/j.ijmr.2023.024


Parivallal, Govindaraju and Devarajan / Indian Journal of Microbiology Research 2023;10(3):134–139 135

Table 1: Influent and effluent sewage parameter

Description Influent
Parameter

Effluent
Parameter

pH 6.0 – 8.5 6.5 – 7.5
BOD5 (Biochemical
Oxygen Demand)

250 mg/L < 10 mg/L

COD (Chemical
Oxygen Demand)

450 mg/L < 50.0 mg/L

TSS (Total
Suspended
Solids)

320 mg/L < 10.0 mg/L

TKN (Total
Kjeldal’s
Nitrogen)

22 mg/L < 5.0 mg/L

Temperature 250C -

Table 2: Sewage treatment plant units and equipment

Units available in SBR
Scheme

Equipment available in SBR
Scheme

Bar Screen Chamber Raw Sewage Transfer Pumps
Oil & Grease Chamber Air Blowers
Equalization Tank Air Diffusers
Anoxic Tank Decanter System
SBR Tank Filter Feed Pumps
Decant Tank Sludge Transfer Pumps
Disinfection & Filtration Chlorine Dosing system
Treated Water Tank Pressure Sand Filter
Sludge Holding Tank Activated Carbon Filter

3. Designing Each Units

3.1. Design a bar screen chamber

The raw sewage must first be screened via a manual
bar screen to remove any particles larger than 5 mm in
diameter as well as floating suspended debris like rags
and other materials. These devices are intended to guard
against damage and blockage by rags and other big debris
in downstream equipment such as pumps, pipes, valves, etc.
Gravity transports the clean effluent after screening to the
equalization tank.

3.2. Rectangular or Square horizontal – flow Bar
Screen Chamber is provided

This is designed with a design velocity of 0.3048 m/sec.7,8

1. Average flow rate

(a) (215000 /24)
(b) 8958 Litres / hour

2. Peak Factor: Peak flow rate shall be thrice the average
flow rate

3. So peak flow rate anticipated

(a) 26875 Litres/hour
(b) 7.4 Litres/sec

4. Detention time assumed shall be: 60 sec (Advisable is
45 to 90 Sec)

5. Chamber Volume

(a) 1.7 Litres*60 Sec
(b) 448 Litres
(c) 0.448 m3 (Hence provide a volume of 0.5 m3)

6. Provide a chamber of size

(a) Length: 1.00 m
(b) Breadth: 1.00 m
(c) Depth: 0.5 M below the Invert Level
(d) Volume Provided

i. 1.00 m * 1.00 m * 0.50 m
ii. 0.50 m3

3.2.1. Equalization tank
The raw wastewater collected in the equalization tank,
where it is equalized with respect to its characteristics,
homogeneity, flow and uniform pollution load as well as
to make bacteria acclimatized. The equalization tank is
designed for hydraulic retention time of around 6 hours.9

Proper equalization process minimizes the shock loadings
and stabilizes the pH to improve the biological oxidation
reaction in the next downstream units.7

1. Plant flow rate: 100 m3/d
2. HRT (Hydraulic Retention Time): 6 hours to 12 hours

(Metcalf Eddy 2004)
3. HRT Considered: 8 hours
4. Provided Tank Volume

(a) Flow Rate * HRT Considered/24 hours
(b) 100 m3/d * 8/24
(c) 33.33 m3

5. Designed Tank Volume : 34 m3

3.3. SBR tank (Secondary-treatment)

The process of Oxidation, synthesis and endogenous
respiration happens in the SBR tank or aeration tank.
Eco-friendly available in the sewage facilitates the above
process; hence the complex organic compound gets
converted to simpler organic substance. Bacteria or bio
augmenter staying in the SBR zone and does the job
utilizing the supplied oxygen through Air blowers.10,11

1. Plant flow rate: 100 m3/d
2. BOD Load: 200 mg/l to 350 mg/l (Metcalf Eddy,

2004)
3. BOD Load Considered: 250 mg/l
4. Total BOD Load enters the system

(a) Flow Rate * BOD/1000
(b) (100 m3/d * 250 mg/l) /1000
(c) 25 Kg/d (BOD considered to be the food for

microorganisms)



136 Parivallal, Govindaraju and Devarajan / Indian Journal of Microbiology Research 2023;10(3):134–139

5. MLSS: 2500 mg/l to 4000 mg/l (Metcalf Eddy, 2004)
6. MLSS Considered: 3500 mg/l
7. MLVSS: 60% to 65% value of the MLSS (6)

(a) MLSS * 65%
(b) 3500 mg/l * 65%

8. MLVSS Calculated: 2275 mg/l
9. F/M Ratio Standard: 0.07 to 0.2 (Metcalf Eddy 2004)

10. F/M Ratio: BOD/MLVSS
11. F/M Ratio Calculated: 0.11

3.4. Decant tank

The flow from the SBR tank i.e., the supernatant liquid is let
into the decant water tank, which has a minimum 4 hours
detention capacity. The decanted water would meet the
pressure sand and activated carbon filter units’ prerequisites.

1. Flow Capacity : 100 m3/d
2. HRT Provided : 10 hours
3. Decant Tank Volume

(a) Flow capacity * HRT Provided/24 hours
(b) 100 m3/d * 10 hours/24 hours
(c) 41.66 m3

4. Designed Decant Tank Volume : 42 m3

3.5. Treated water tank

The treated water tank capacity must be provided for no
more than 24 hours, as longer treated water retention times
make it impossible to maintain the FRC (Free Residual
Chlorine) level of 0.5 ppm (parts per million). Foul odour
would result from organic growth in the treated water if the
FRC level could not be maintained, which is more likely to
happen. The standard retention time provided would be 12
hours to 24 hours.12

1. Flow Capacity: 100 m3/d
2. HRT Provided: 12 hours
3. Decant Tank Volume

(a) Flow capacity * HRT Provided/24 hours
(b) 100 m3/d * 12 hours/24 hours

4. Designed Tank Volume: 50 m3

3.6. Sludge holding tank

The sludge holding tank volume can be provided depending
upon the WAS (Waste Activated Sludge) rate.13 The waste
activated sludge can be calculated considering the value of
MLSS (Mixed Liquor Suspended Solid) available in the
treatment system.

1. Waste Activated Sludge (WAS)

(a) (Flow * MLSS) / (1% Consistency of MLSS -
MLSS)

(b) (100 m3/d * 3500 mg/l) / (10000 mg/l – 3500
mg/l)

(c) 53.84 m3/d

2. Slurry to be Wasted

(a) WAS Rate * 10% (10% of slurry volume should
be wasted/day)

(b) 53.84 m3/d * 10%
(c) 5.38 m3/d

4. Designing Electromechanical Equipment

4.1. Raw sewage transfer pumps8

The raw sewage transfer pumps could be used to transfer the
incoming waste water from the equalisation tank to the SBR
zone. These pumps are designed in accordance with the
sewage inflow capacity and the size of the solids present in
the sewage water.

1. Flow Capacity: 100 m3/d
2. SBR Number of Batch: 3 Batch (8 hours / batch)
3. Flow per batch

(a) (100 m3/d) / 3 batch
(b) 33.33 m3/ batch

4. Filling hours

(a) 1.5 hours (1.15 hours to 2 hours)

5. Raw water Feed Pump Capacity

(a) Flow per batch / Filling hours
(b) 33.33 m3/ 1.5 hours
(c) 22.22 m3/hr

6. Designed Pump Capacity

(a) 24 m3/hr

4.2. Air blower capacity

The procedure of aerating wastewater is done in order to
promote the bio-degradation of the polluting components.
Bacteria used in wastewater treatment and stabilisation are
given oxygen through aeration. The bacteria require oxygen
for biodegradation to take place. In a sewage treatment
facility, an air blower’s job is to provide high pressure
and effective airflow to supply air for the aeration process.
Airflow is also known as flow rate. The naturally occurring
aerobic bacteria or microorganisms must have access to
air in order to treat sewage and wastewater. The BOD
(Biochemical Oxygen Demand) load entering the system
and the amount of oxygen needed to meet the oxidation
needs could be used to design the air blower capacity. The
amount of oxygen needed could be twice as much as the
system’s BOD load. In designing the air blower capacity,
additional variables such as the atmosphere’s percentage of
oxygen, OTE (Oxygen Transfer Efficiency) in waste water,
air density, alpha and beta factors, etc., are crucial.10



Parivallal, Govindaraju and Devarajan / Indian Journal of Microbiology Research 2023;10(3):134–139 137

1. Flow Capacity: 100 m3/d
2. BOD: 250 mg/l
3. Total BOD load

(a) Flow Capacity * BOD Load
(b) 100 m3/d * 250 mg/l
(c) 25 Kg/d

4. Twice the amount of Oxygen would be required to
remove the BOD Load.

5. Hence, the Oxygen required

(a) Total BOD Load *2
(b) 25 Kg/d * 2
(c) 50 Kg/d

6. % of Oxygen in Atmosphere: 21%
7. Oxygen Transfer Efficiency (OTE): 25% (Considered)
8. Density of air: 1.2 Kg/m3

9. Air required for SBR zone

(a) (50 Kg/ day) / {(1.2 Kg/m3) * 0.21 * 0.25 * 0.65
* 0.75 * 24}

(b) 67.83 m3/hr.
(c) 68 m3/hr.

(Whereas, 1.2 Kg/m3 is the density of air, 21% will
be percentage of oxygen in atmosphere, 25% will be
considered as OTE (Oxygen transfer efficiency), 65% is the
Alfa factor and 75% was considered as Beta factor).

1. Air required for Equalization:

(a) Volume * 85%
(b) 35 m3 * 85%
(c) 28.9 m3/hr
(d) 30 m3/hr.

2. Air required for Treated water tank

(a) Volume * 85%
(b) 50 m3 * 85%
(c) 42.5 m3/hr.
(d) 44 m3/hr.

3. Total Air requirement

(a) SBR Zone + Equalization Tank + Treated Water
Tank

(b) 68 m3/hr + 30 m3/hr + 44 m3/hr
(c) 142 m3/hr

4. Designed Air Blower Capacity: 150 m3/hr

4.3. Filter feed pumps

The waste water that has been cleared or decanted is pumped
into the pressure sand and activated carbon filter using feed
pumps. Based on the sewage flow rate and the filtration
pressure, this might be designed. Between 2 Kg/Cm2 and
3.5 Kg/Cm2 may be the filtration pressure.10

1. Flow Capacity: 100 m3/d
2. Hours of Operation: 16 hours (12 hours to 24 hours)
3. Feed flow/hour

(a) 100 m3/d / 16 hours
(b) 6.25 m3/hr

4. Designed Pump Capacity: 7 m3/hr

4.4. Sludge transfer pumps

For sludge recirculation and wasting, sludge transfer pumps
are used to pump sewage sludge from the decant tank to the
equalisation tank and sludge holding tank. Sludge pumps are
designed based on the rate of recirculation activated sludge,
the rate of waste activated sludge, and the consistency of the
sludge. The majority of sludge pumping in treatment plants
comprises sludge of varying consistency.

1. Slurry production rate considered

(a) Flow Capacity * 10%
(b) 100 m3/d* 10%
(c) 10 m3/d

2. Designed Pump Capacity

(a) Slurry Production Rate/Operating hours
(b) 10 m3/d / 2 hours (Considered)r
(c) 5 m3/hr

Fig. 1: SBR zone

4.5. Disinfection System

Chlorine disinfection system installed to oxidize the
pathogenic bacteria from the treated sewage water and then
allowed to pass through the filtration units like PSF and



138 Parivallal, Govindaraju and Devarajan / Indian Journal of Microbiology Research 2023;10(3):134–139

Fig. 2: PSF & ACF

Fig. 3: SBR process stages

ACF. The oxidation process could be carried out with the
dosage ranging from 2 mg/l to 3 mg/l online downstream
to the decanted water. After the process oxidation the
suspended solids or the dead sludge would be filtered
through the PSF (Pressure Sand Filter) and excess chlorine
will be removed through the ACF (Activated Carbon Filter)
to maintain the FRC (Free Residual Chlorine) level at 0.5
mg/l.

4.6. Pressure sand filter (PSF)

From the filter feed tank, the clear water is pumped to
the pressure sand filter. The filtration takes place in the
downward mode. The filter is filled with a layer of graded
sand media supported by a layer of graded gravel. The

Fig. 4: STP treated water

suspended matters from the effluent get filtered. The process
of filtration can also be improved through dosing chemical
coagulants14 and natural coagulants. Some the natural
coagulants such as seed extracts of Moringa olefeira Lam
which can help in turbidity and hardness reduction in waste
water15,16 and Strychnos Potatorum Linn which can help in
turbidity reduction.17

1. Feed Pump Flow Rate: 7 m3/hr
2. Filtration Velocity: 12 m/hr
3. Filtration Area

(a) Feed Flow Rate/ Filtration Velocity
(b) 7 m3/hr / 12 m//h
(c) 0.583 m2

4. Diameter: 0.676 m
5. Filter Diameter provided: 0.8 m (800 mm)

4.7. Activated Carbon Filter (ACF)

In this unit the feed flow is downward through a layer of
granular activated carbon filter in which dissolved organics
of the effluent are absorbed. It is necessary to backwash the
carbon filter every eight hours.

1. Feed Pump Flow Rate: 7 m3/hr
2. Filtration Velocity: 14 m/hr
3. Filtration Area:

(a) Feed Flow Rate/ Filtration Velocity
(b) 7 m3/hr / 14 m//h2
(c) 0.50 m2

4. Diameter: 0.626 m
5. Filter Diameter provided: 0.8 m (800 mm)



Parivallal, Govindaraju and Devarajan / Indian Journal of Microbiology Research 2023;10(3):134–139 139

5. Conclusion

The suggested SBR calculations can be used to construct the
ideal sewage treatment facility with a 100 KLD capacity.
The four-stage SBR system is a batch-operated treatment
process. The four steps filling, aeration, settling, and
decanting are carried out in three batches of eight hours
each. Sequential batch reactor is the finest technology
for our communities and corporations in our burgeoning
population, since it is a batch process with a suspended
growth treatment. SBR systems have minimal operating and
maintenance costs, can withstand shock loads, and reduce
odour using aerobic microorganisms. The best possible
aeration and digestion of organic matter also makes it
possible to significantly reduce BOD (Biochemical Oxygen
Demand), COD (Chemical Oxygen Demand), TSS (Total
Suspended Solids), Oil and Grease. The treated water would
adhere to the discharge regulations and be suitable for use
in gardening or for safe disposal.

6. Source of Funding

None

7. Conflict of Interest

The authors declare no conflict of interest

Acknowledgements

Would like to thank all my co-authors for the technical
support.

References
1. Bhargavi M, Rao EA, Pravallika T, Teja YS. Analysis and Design of

Sewage Treatment Plant: A Case Study on Vizianagaram Municipality.
SSRG Int J Civil Eng. 2018;5(4):23–8.

2. Elangovan G, Rajanandhini VM. Analysis and Design of Sewage
Treatment Plant: A Case Study Atnagore. Int Res J Multidiscip Techn.
2019;1(6):543–52.

3. Lamine M, Bousselmi L, Ghrabi A. Biological treatment of grey water
using sequencing batch reactor. Desalination. 2007;215(1-3):127–32.

4. Salvi S, Patil P. A case study on sewage treatment plant. Int J Creative
Thoughts. 2021;9(4):4216–22.

5. Bolong N, Sabli MQN, Saad I, Ali ANA. The efficiency of sewage
treatment plant: A case study at the main campus of Universiti
Malaysia Sabah (UMS). IOP Conf Ser Mater Sci Eng. 2022;1229.
doi:10.1088/1757-899X/1229/1/012013.

6. Somya HN, Piyushtome, Wasiuddin M, Parvez M, Madhu HS. Design
of sewage treatment plant (STP) for Dayananda Sagar Institute,
Bengaluru. Int Res J Eng Technol. 2021;8(1):1343–8.

7. APHA, AWWA, WPCF. Standard Methods for the Examination of
Water and Wastewater. 20th ed. New York, USA: American Public
Health Association; 1998.

8. Eddy M, Tchobanoglous G, Burton F, Stensel HD. Wastewater
Engineering: Treatment and Reuse. 4th ed. India: Tata McGraw Hill;
2012.

9. Klimiuk E, Kulikowska D. The Influence of Hydraulic Retention Time
and Sludge Age on the Kinetics of Nitrogen Removal from Leachate
in SBR”. Polish J Environ Stud. 2006;15(2):283–9.

10. Parivallal G, Govindaraju RA, Nagalingam A, Devarajan S.
MLVSS/MLSS ratio’s standard value obtained from different aeration
tank samples of different capacity sewage treatment plant - A case
study. Indian J Microbiol Res. 2022;9(2):144–8.

11. Sequencing Batch Reactor Design and Operational Considerations.
Lowell, MA: New England Interstate Water Pollution Control
Commission; 2005. Available from: https://www.neiwpcc.org/
neiwpcc_docs/sbr_manual.pdf.

12. Kapur A, Kansal A, Prasad RK, Gupta S. Performance evaluation
of Sewage Treatment Plant and Sludge bio-methanation. Indian J
Environ Prot. 1999;19:96–100.

13. Kulikowska D, Klimiuk E, Drzewicki A. BOD5 and COD Removal
and Sludge Production In SBR Working With Or Without Anoxic
Phase”. Bioresour Technol. 2007;98(7):1426–32.

14. Storhaug R. Performance stability of small biological chemical
treatment plants. Water Sci Technol. 1990;22:275–82.

15. Govindaraju RA, Nayak BK, Arun N, Parivallal G, Nanda A. Studies
on Ecofriendly Approach for Removal of Water Hardness by Moringa
oleifera Lam. Seed extract. Res J Pharm Technol. 2022;15(10):4473–
6.

16. Parivallal G, Ananth RG, Nayak BK, Nanda A. Studies on turbidity
reduction in drinking water by Moringa olefeira Lam. Seed extract. Int